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1. CX2000 / CXD2000 / CXM2000 A feEly MEZEA: Frame Components (—)

Fr 5%
Ref.No.

[ N U R S

*
(@)

Ykt 4w 5%
Parts No.
22400001011
8MC04281207D
22400001032
22400001041
22200002552
2600000106
22400001071
22400001081
22000001091
66484-11
8MC04281007D
66485-9
22400001131
8MC04281407D
8MB03200405A
22200001181
2600000117
22200001141
2600000119
SMN03200300A
8MB85240807K
26000001222
2220000115
2600000124
8MMO08508513B
SMMO08502013A
66477-4
66488-3
66620
66480-14
26000001311
2200000139
SMM10603016A
2200000110
2600000135
2240000135A
2600000135B
8MC04280807D
8SM95281017A
2100000244
2600000140
2600000141
2200000128
2200000129
SMN06400600A
2200001029
SMN04280400A
8MK04280507A
2220000117

#

Description

T

& Top Cover
1222 Screw (CT0102 M4-0.7%12)

JHET Gasket

JH$R Oil Window
FLZE Plug

fHIZ Side Cover

#1#%2Z Needle Cover

JHET Gasket
FLZE Plug

$4HK Plate

18%% Screw (CTO113 M4-0.7+10)
_FEFAFAN Plate

ZEJEE Guid Pipe

18%% Screw (CT0225 M4-0.7+14)

222 Screw (FT0548 M3-0.5%4)
12 H Defender

JHET Gasket

f&$Y Hinge Pin
[&|XE B2 Backet

8% Screw (CTO115 M3-0.5*3)

18%% Serew (F5-55 M3.5-0.6*8)

“Nah{HIZE Side Cover
5822 Spring

“NEfifHIE Side Cover

18%% Screw (CT960122 M8-1.25%30)
18%% Screw (CT0106 M8-1.25%20)

EE = A54% Weight Paster

HARISHE Model Plate
#01£T Rivet

HessuenEmn Machine No. Plate

SHTHE $5 Oil Sign Gauge

Efr$H Knock Pin
222 Serew (CT0138 M10-1.5%30)

"N EERIFE Supporting Bar

H5H Frame Unit
HE A Frame Unit

HGE N Frame Unit

18%% Screw (CT0130 M4-0.7*8)

1245 Stud (SH0243 3/8"-28*10)
JHES Seal

JH#% Oil Reservoir

JHET Gasket
WE88 Magnet

JEE# Holder

18%% Screw (CT0918 M6-1*6)

FLZE Plug
222 Screw (CT0229 M4-0.7*%4)

18%% Screw (WPC0106 M4-0.7*5)

#eE Latch Spring

* CXD2000 / CXM2000 A4 A ( For CXD2000 / CXM2000 Use )

HirH=E
Amt .Req.
1
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2. CX2000 / CXD2000 / CXM2000 ARGELSMEZE {4 Frame Components ()




2. CX2000 / CXD2000 / CXM2000 AFGELSNMEEZE A Frame Components ()

7 9%
Ref.No.
#]
#
*3
4

o0 3 O\ W

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
**52
#4573
%54
55
56
57
58
59
60
61
62

Ykt 4w 5%
Parts No.
2604110201
2604110202
26041102031
22100001191
8ME03200606A
2310000812
2600000207
8MB03200505K
2600000209
2100000223
2270000211
22700002121
2200001025
2600000214
2600000215
2600000216
8MB04281507B
8MA04280307A
2600000219
8MB04283309E
2200000228
2600000222
8MC04281407D
8MNO04280400A
2270000202
8MB04280807K
26000002272
90ST0410
22000002471
8MN06400600A
26000002312
260A0000232
26000002332
8ME04280708A
2600000235
26000002361
2130000357
2130000362
90ER060
22000001091
22000002081
22000002451
2600000243
22000002461
22000002091
2200000210
8MC04281007D
8MC04280807D
8MB05321008K
8MB04280507K
8MN04280600A
2600850101
2604110253
26041102541
8MB04281207K
90DW040
8MA04280207A
227A0000259
8MMO04281207A
8MNO04281000A
2200000124
8MC04280512B

% T
Description
“NeElyhE Cloth Plate
F£432 Cloth Plate
[FjEEZ Dust Cover

JREEE Rubber Cushion

1245 Screw (CT0235 M3-0.5%6)

il Shaft
JEEBE Movable Block

BR&5% Screw  (S03-38-01 M3-0.5%*5)

e Latch Spring
F[E Washer

FLJE Base

e e

#1182 Needle Bar Protector
P& Washer (CT1025)

B4 Auxiliary Cloth Plate

T2 Support ing Rod
FRfir&h Stopper Shaft

B8%% Screw (S3-31 M4-0.7%15)

BEME Nut (CT0238 M4-0.7%3)

NEEFE Front Cover
1245 Stud (CT0227 M4-0.7%38)

TS Disk Washer

&8 Hinge
222 Screw (CT0225 M4-0.7%14)

1844 Screw (CT0229 M4-0.7+4)

Ti4§% Magnet
122 Screw (CT0215 M4-0.7%8)

#1810 Needle Plate Seat

TEAIFH Knock Pin
FLZE Plug

18%% Screw (CT0244 M6-1#6)

[ M #E 5 Gasket
TNilRE4H Lower Shaft Cover Asm.

TEHPAZ Lower Shaft Cover

1222 Screw (CT0206 M4-0.7%7)
1FE% R Push Botton

JHEE Spring

#4F& Washer (CT1025)

Oz O Ring
EfZ 4138 E-Ring

FLZE Plug

FLZE Plug
FLZE Plug

FLZE Plug

FLZE Plug
JHE Gasket

_F#hES 2 Rear Cover

18%% Screw (CTO113 M4-0.7%10)
B245% Screw (CT0130 M4-0.7+8)

#8%% Screw (CT0233 M5-0.8*10)

18%% Screw  (F02-35 M4-0.7%5)
1824 Screw (CT1223 M4-0.7%6)

“NeEfohE Cloth Plate

FE432 Cloth Plate

[FiEE2 Dust Cover
1222 Screw (CT0239 M4-0.7%12)

P& Washer

HEWE Nut (STC02-01-02 M4-0.7*2.5)
#1240 Needle Bar Protector Asm.

#8%% Screw (CT0202 M4-0.7+12)

122 Screw (CT0216 M4-0.7%10)
HIEEH Disc Washer

B2&% Screw (C90232 M4-0.7%5)

* 1 40M,48M,56M A For 40M, 48M,56M

% 64M A For 64M

CX[12000-S2 5128 FH2604110201 / 2604110202 / 2604110203

4-

HiUH=E
Amt .Req.
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4 Thread Guide Tension Components

g

AEGR R TR %

3. CX2000 / CXD2000 / CXM2000




3. CX2000 / CXD2000 / CXM2000
HEHEATE S E 4 Thread Guide And Tension Components

7 5% Y1k} 4w 5% % i B HE
Ref.No. Parts No. Description Amt .Req.
1 2240000301 L Thread Guide Holder 1
2 2600000302 L E4H Thread Guide Holder Asm. 1
2-A 2600000302A L Thread Guide Holder 1
3 2200000327 LR Thread Guide Pipe 2
4 8MB04280608A 124% Screw (UTB0130 M4-0.7%6) 1
5 8MNO03200300A 1245 Screw (CT0115 M3-0.5%3) 2
6 8ME04280708A 1245 Screw (CT0206 M4-0.7*7) 3
7 2600000307 ZE4% Thread Guide 1
8 8MB04280807K 1245 Screw (CT0215 M4-0.7*8) 10
9 90ST0410 EAr$H Knock Pin 1
10 2210000317 ZE4% Thread Guide 1
11 2210000326 ZE4% Thread Guide 1
12 2100000223 #FE Washer 3
13 8MB04281107A 124% Screw (CXD0313 M4-0.7%11) 1
14 26000003142 #4540 Thread Guide Asm. 1
14-A 26000003142A ZE4% Thread Guide 1
15 8MD03200306A 124% Screw (CT0242 M3-0.5%3) 1
16 26000003161 #4540 Thread Guide Asm. 1
16-A 26000003161A ZE4% Thread Guide 1
17 227A0000342 55 J79254H Thread Retainer Asm. 1
18 2200000357 HZWE Nut 1
19 2200000356 583 Spring 1
20 2200000355 R JI92E 3% Tension Disc 2
21 2200000354 1285 Stud 1
22 2200000353 ZE4% Thread Guide 1
23 2200000352 ZE4% Thread Guide 1
24 220A0000365 Z4#4H Therad Tension Mechanism 1
25 2200000339 EFYE Felt 1
26 2200000338 437 Wick Clamp 1
27 66800 JHIR Oil Wick 2
28 2200000347 R JIZEHI4HEE Thread Retainer Support 1
29 2200000348 FHERIZEHIM Thread Guide Plate 1
30 2200000349 $H4737%H1BEHZ Tension Control plate 1
31 22000003501 583 Spring 1
32 8MC03200807G 124 Stud (CT0351 M3-0.5%8) 1
33 2600000333 #4540 Thread Guide Asm. 1
33-A 2600000333A ZE4% Thread Guide 1
34 2200000359 A4S Take-up Arm Protect 1
35 2600000335 JHFR Cooler Oil Tank 1
36 2600000336 HLFF4H Thread Guide Asm. 1
36-A 2600000336A ZELRAS Thread Guide 3
37 8MB03200405A 124% Screw (FT0548 M3-0.5%4) 3
38 8TE03440806A 124% Screw 2
39 8MC04280507D 124% Screw (CT0122 M4-0.7%5) 2
40 2600000340 #4540 Thread Guide Asm. 1
40-A 2600000340A ZE4% Thread Guide 1
41 90SP0206T SEEESY Spring Pin 2
42 2200000336 JHIFREE Cooler Oil Tank Cover 1
43 2600000343 ZE4% Thread Guide 1
44 260A0000344 FZ434H Therad Tension Mechanism 1
45 2200000303 £/ Bushing 3
46 2100001123 3 Spring (Red ) ( SH1123) 3
47 2100041131 5855 Spring ( Yellow ) ( SH1131) 2
48 2200000305 SEFENE Spring Seat 5
49 2100001127 EFHE Felt 5
50 2100001126 R J792E 3% Tension Disc 10
51 22000003081 124 Stud 3
52 22000003091 FREE Spacer 5
53 4UTB000419 Z4RVETN Release Wedge 1
54 2200000312 ZE4% Thread Guide 5
55 2600000355 ZE4R4H Thread Guide Asm. 5
55-A 2600000355A ZE45% Thread Guide 5
56 4UTB000420 55 J7F2EH4H B Tension Post Support 1
57 8MC04280807D 1245 Screw (CT0130 M4-0.7*8) 2
58 2100001121 5 J7FHELIEME Tension Nut (Red ) ( SH1121) 3
59 2100001121A 5E TR ELIZNE Tension Nut ( Yellow ) ( SH1121) 2
60 2200000732 EFHE Felt 1
61 26000003611 AAHEZE Cooler Oil Tank Cover 1
62 26000003622 SRS Cooler Oil Tank 1
63 240003013 FFE Washer 2
64 2200000729 JHE Oil Tube 1
65 22000007311 SEFYUEKPE Felt Seat 1
66 2100000403 FLZE Plug 1
67 8MB03200506K 124% Screw (CT0525 M3-0.5%5) 1
68 90DW030 T %4 B Disk Washer 1
69 231A0001922 55 7% 44H Thread Asm. (Red ) 3
70 220A0000315 5E 7% HI4H Thread Asm. ( Yellow ) 2
71 2600000371 524338 Thread Eyelet 10
72 240013088 G243 Thread Eyelet 14
73 240013087 T# 2545328 Thread Eyelet 14
74 22000003611 1285 Stud 2
75 2100001122 1E7E¥E%, Bush 2

-6-



4. CX2000 / CXD2000 / CXM2000 Hhi#iEdfET Bushing And Seal
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4, CX2000 / CXD2000 / CXM2000 Hfi#ELHE Bushing And Seal
Ykl 4w 5%

Fr 5%
Ref.No.

Parts No.
2210000401
22000004021
2200000403
2200000404
22200004051
2200000406
2210000408
2200000408
2240000409
2240000422
2200000411
22000004101
2600000413
2600000414
2600000415
2600000416
26000004171
2600000418
2600000419
2600000420
26000004211
26000004221
26000004231
26000004241
2600000425
2600000426
26000004271
2600000428
2600000429
2200000422

66800
2270001017

227A0000423

#if# Bushing
#if## Bushing
#if# Bushing
HER Oil Seal
#il# Bushing
HEr Oil Seal
#il# Bushing
#il# Bushing
#if## Bushing
#if# Bushing
#if## Bushing
#if## Bushing
#il# Bushing
#il# Bushing
#if# Bushing
#if# Bushing
#il# Bushing
#il# Bushing
#il# Bushing
#il# Bushing
#if## Bushing
#if# Bushing
#if# Bushing
#if# Bushing
#il# Bushing
#il# Bushing
#il# Bushing
HEr Oil Seal
£FHE Felt

CZ

Description

FLZE Plug

JHI%R Oil Wick

28 Rubber Washer
#f#5i4H Bushing Asm.

*ELA FEfi%s With top cover thread

*+ R B Efi4R Without top cover thread

HiUH=E
Amt .Req.
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5. CX2000 / CXD2000 / CXU2000 / CXM?2000 / CXN2000
NhEHREZEE Lower Main Shaft Components




5. CX2000 / CXD2000 / CXU2000 / CXM?2000 / CXN2000
NEhEAHRE B Lower Main Shaft Components

7 9% Y1 4m % % T HrHE
Ref.No. Parts No. Description Amt .Req.

*] 2220000501 7 #F i Belt Pully 1
*7 8MN06401100C 2% Screw (CT0548 M6-1%11) 1
*3 8MN06400800A #22% Screw (CT0549 M6-1*8) 1
4 2220000504 B 775 Timeing Pulley 1
5 8MNO05320500E #2244 Screw  (CT0903 M5-0.8%5) 3
6 90BB2552154 YEERH& Ball Bearing 1
7 2246110501 fil Shaft 1
8 8MN06400800C 2% Screw (CT0502 M6-1%8) 3
9 8MN06400600A 2% Screw (CT0244 M6-1%6) 5
10 2240000505 B 75 Timeing Pulley 1
11 00BB2047144 JEERK Ball Bearing 1
12 2200000508 IEHE Warm 1
13 222A0000647 SE#r$4H Balance Weight Asm 1
14 8MB04280807K 22 Screw (CT0215 M4-0.7%8) 2
15 2200000509 SEf74E Balance Weight 1
16 2200000547 Of%Hi#& O Ring 2
17 90BB2042122 YEEEH& Ball Bearing 1
18 2200000512 B ¥l Crank Shaft 1
19 90SP0206 FEEEGH Pin 1
20 8MN06400500A 1244 Screw (CT0513 M6-1%5) 2
21 90SP0206T FEEEEH Pin 1
22 2600000522 iif Shaft 1
23 240010041 JH%E Oil Wick( L=100mm) 1
24 90TB2883GT ETE F7 4% Timeing Belt 1
25 8MN04280400A 22 Screw (CT0229 M4-0.7%4) 5
26 2220000540 B 75 Timeing Pulley 1
27 227A0000552 EEBES Joint Asm 1
28 2270000545 EEBE Joint 2
29 90BB152807 JEEREZK Ball Bearing 2
30 226A0000552 EEBEIE4A Joint Asm 1
31 8MN04280500C 22 Screw (FT1222 M4-0.7%5) 1
32 2600000532 il Shaft 1
33 8MH05320400A 1244 Screw (CT0523 M5-0.8%4) 2
34 2270000522 43 Looper Thread Takeup Cam 1
35 2600000535 [&] %€ & Bracket 1
36 8MN03200400A 22 Screw (UHO01-25 M3-0.5%4) 1
37 8MP04281008A 22 Screw (MT0250 M4-0.7*10) 2
38 2600000538 742 Knife Holder Bracket 1
39 26000005391 #4840 Thread Guide Asm. 1
39-A 26000005391A 248 Thread Guide 1
40 2260000322 1245 Stud 1
41 2200000355 573288 Tension Disc 2
42 2200000356 JE%% Spring 1
43 2200000357 HEE Nut 1
44 226A0000323 5E7#2e414H Thread Retainer Asm 1
45 8MB03200306A #2244 Screw  (FT0208 M3-0.5%3) 2
46 26000005461 248 Thread Guide 1
47 26000005472 248 [F TEM Thread Guide Seat 1
48 2200000228 W #4F5 Disk Washer 1
49 8MB05321409B 22% Screw (CXD05-49 M5-0.8%14) 1
50 8MB75180405A 122% Screw (C05-29 M2.5-0.45%3.5) 4
51 26000005511 a2l Thread Guide Asm. 1
51-A 26000005511A 243 Thread Guide 1
52 26000005521 24820 Thread Guide Asm. 1
52-A 26000005521A 248 Thread Guide 1
53 2600000553 #e# Latch Spring 1
*54 2610000554 il Shaft 1
55 8MP04280808A 2% Screw (MT0235 M4-0.7%8) 2
56 66803 @ 2. 24848 Oil Wick 1
57 2600000557 FLZE Plug 1
58 240013087 W52 4RER Thread Eyelet 2
59 2600000371 T 455 Thread Eyelet 2

*: CX2000 f47IH -10-



6. CX2000 / CXD2000 / CXM2000 _FEhEdAHEH Z {4 Upper Main Shaft Components
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6.CX2000 / CXD2000 / CXM2000 _F-#fiEiAH B Z{f: Upper Main Shaft Components

7 5%
Ref.No.
@)
2
©3
4

o0 3 O W

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
21
28
29
30
31
32
33
33-A
*34
*35
37
38

40
41
42
43
©44
©45
46
47
48
49
50
51
52
53
54
55

57
58

60
A6l
62

Y1kt 4w 5% % T
Parts No. Description
2600000601 B ik F#% Handwheel
2240000602 EZE Cover
22400006032 B iR R 2 Mini Motor
8MB04280807K 1224 Screw(CT0215 M4-0.7%8)
8MP04280808A 1224 Screw ( MT0235 M4-0.7%8)
4UTB020306 4% Plastic Binding Wire
2200000607 E4TE F24 Timeing Belt
22400006081 E4TE R4 Timeing Pulley
2200000509 SE-#r$# Balance Weight
2200000610 EE A Joint
90BB204714 SR EREHK Ball Bearing
2240000612 7K &5 Bearing Sleeve
2210000613 il Crank Shaft
90SCR150 CI#ih #1022 C Ring
90BB1535115 JEEREfK Ball Bearing
8MN06400600A 1224 Screw(CT0244 M6-1%6)
8MN06400600C 1224 Screw(CT80617 M6-1%6)
4MNO0210108 487 Cord Clamp
2200000619 A Connecting Rod
8MB95301407K 1224 Screw(CT0620 M4.5-0.75%14)
8MB85241006K 1224 Screw(CT0621 M3.5-0.6%10)
2200000622 TE 5124, Orient Guide
8MB03200806K 2% Screw (CT0623 M3-0.5%8)
2200000624 HH## Ball Lever
8MMO06401610A 124% Screw (CT0625 M6-1%16)
8MMO05321009A #24% Screw (CT0626 M5-08%10)
2200000627 FAFE Washer
2200000628 [EE2 Spacer
2200000629 #iff Shaft
2200000630 7K FE Bracket
90SW050 S ESENE Spring Washer
8MMO05321409A 1224 Screw (CT0632 M5-0.8%14)
2600000633 #4840 Thread Guide Asm.
2600000633A 248 Thread Guide
2220000634 AEAG4R 4 FF Thread Take-up
8MB85240807K ##%% Screw  (FT0555 M3.5-0.6%8)
8MB85240607K 242 Screw (CT0637 M3.5-0.6%6)
2100000223 FAFE Washer
8MB04281007K ##%% Screw ( CT1237 M4-0.7%10)
8MN06400800A 1224 Screw (CT0549 M6-1%8)
2100001404 FLZE Plug (S14-04)
66800 JH&R Oil Wick
2240000642 THER Oil Sleeve
66485-10 $41K Plate
2600000601S FABE T Handwheel
2240000603S FABERR RS 2 Mini Motor
222A0000646 EEFETEYH Joint Asm
2220000647 SE#$4H Balance Weight Asm
222A0000648 J#AR4H Connecting Rod Asm
222A0000649 14740 Ball Lever Asm
222A0000650 J#AR4H Connecting Rod Asm
2610000651 #iff Shaft
2610000652 &3k Plate
90BB2047144 JEER#HK Ball Bearing
2200000606 EE A Joint
8MNO05320600A 1#%% Screw(MT0729 M5-0.8%6)
222A0000645 EE AL Joint Asm
8MN05320600C 1242 Screw(CT350248 M5-0.8%6)
261A0000658 EE AL Joint Asm
2610000659 7K FE Bracket
8MB03200806A ##4% Screw (CT900623 M3-0.5%8)
2600000661 B R R S 2 Mini Motor
2600000371 T 24383 Thread Eyelet
*: B FEfi4s With top cover thread
#* . KEF A% Without top cover thread
/\ : CXM2000 B
© CXD2000 F&#£ 5[ (Motor Optional ) :
J# 75 Company F# 5% Ref. No.
' Jit Hohsing 1 3
¥ B Shokei 44 45
1% %I Model : CX2000
7 5% Ref. No. 1 51 52 53 54 55 56 57 58 59
F & Amt .Req. 1 1 1 2 3 1 1 1 1

Ao HE
Amt Req.
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7. CT9000 / CX2000 / CTD9000 / CXD2000 / CXM2000
HEEHRIZ(E Needle Bar Components

P

or CX2000/CXD2000/CXM200
26-A

4, 184 HF51%  Screw Req,

—

#$t# Number Of Needle / #f#E Distance Of Needles
2 Needle/ 4.0 | 2 Needle/ 4.8 | 3 Needle/ 4.8 | 3 Needle/ 5.6 | 3 Needle/ 6.4
Yyl 4R 9t 8SH32440300A 8SG24560300A 8SH32440300A
Parts No. ( SHO465 1/8"-44x25 ) ( FT60-01-30 373"-%6%23 ) ( SHO465 1/8"-44x25 )
HrH&Z
At Req 2 2 3 3 3

8. 425t HHE7# Needle Req.

BT9% UY128GAS

¢ 00000 -0-0200IM
C 00000 -0-2010M

C 00000 -0-0300M
C 00000 -0-3[10M

66725-11-5 | c OpOOOg-0-0200M | ¢ ODOOOO-0-0300M
¢ OpOO00-0-200m | € OdOOO0-0-300M
#% Needle 2 3
e AT #1# Number Of Needle / #f#E Distance Of Needles
Ref.No. Description 2Needle/4.0 | 2Needle/4.8 | 3Needle/4.8 | 3Needle/5.6 | 3Needle/6.4
=Y
7 HE S220NC00400 [ S220NC00480 [ S220NC00485 | 5227NC00560| S227NC00640
Needle Clamp
1 S 9222TP00401 | 5220TP00484 | 5220TP00484 | 5220TP00564 | 5220TP00642
Needle Plate

_13_




7. CT9000 / CX2000 / CTD9000 /CXD2000 / CXM2000
FHZRELE R Z 4 Needle Bar Components

Fr 9%

Ref.No.

*
RERCREECx TG EN 0o S0e 1o s v —

AN25
AN26
N26-A

Ykt 4w 5%
Parts No.
22000007011
8MB85240607K
2200000703
2210000705
8MB95301107K

8SH32440300A
2200000710
8SF36400706C
8MMO05321009A
2270000714
8MB04281607A
2270000716
2210000727
2210000720
90NBO81113
2270000720
66800
2200000722
2100001404
8MNO08401600E
2600000371
2600000703
2600000703A

% TH
Description
$1#% Needle Bar
1225 Screw (CT0637 M3.5-0.6%6)
45 Thread Guide

1844 Screw ( See Left Page )
$HEEESEEY Needle Bar Clamp

18%% Screw (CT0706 M4.5-0.75%11)

#1584 Needle clamp (See Left Page)

#t Needle --(UY128GAS See Left Page)
222 Screw (SH0465 1/8"-44%2.5)

E23 Thread Guide

#11K Needle Plate (See Left Page)

18%% Screw (CTO712 9/64"-40%7.5)
124% Screw (C06-26 M5-0.8*10)

SE#7$% Balance Weight

1844 Screw (CT0724 M4-0.7%16)

E4PE Washer
yE#E GuideBlock

EAE Connecting Rod

#8tif7K Needle Bearing

84 Rod Pin
JHIER Oil Wick

Y8R Slide Block

FLZE Plug
1244 Screw (CT0618 M8-1#16)

W2 4338 Thread Eyelet

w420 Thread Guide Asm.

E23 Thread Guide

* A FAfi4s With top cover thread
/\ CX2000 / CXD2000 / CXM2000 EFH

-14-

HiUH=E
Amt. Req.
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. CX2000 / CTD9000 /CTD9711 / CXD2000 / CXM2000
JERHATEEAH e Z 4 Presser Foot Components

CX2000 / CTD9000 / CXD2000 / CXM2000 7

Fakan (CX2000 / CTD9000 / CXD2000 / CXM2000 ) %A H

ok By 1% Number Of Needle / §lEE Distance Of Needles
Ref No. Description 2 Needle/4.0 | 2 Needle/4.8 [ 3Needle/4.8 [ 3Needle/5.6 | 3Needle/6.4
15 BRI S5220PF00404 [S5220PF00484 |S220PF00485 | 5220PF00564 [5220PF00644
Presser foot asm
CTD9711 &7 H
Frak B #4 Number Of Needle / £ #E Distance Of Needles
Ref.No. Description 2 Needle/4.0 | 3Needle/4.8 | 3 Needle/5.6 | 3Needle/6.4
BEH
47 | proceal M o | s222PF11400 | S222PFIL480 | S222PFIISE0 | S222PF11640

Presser foot tongue

FraE Z7E #1% Number Of Needle / $t i Distance Of Needles
Ref.No. Description 2Needle/4.0 | 2Needle/4.8] 3Needle/4.8 [ 3Needle/5.6 [ 3Needle/6.4
AR
49 Presser foot asm 5224PF 00400 | 5224PF00480 | 5224PF00481 [5224PF 00560 | 5224PF00640
Eﬁ/
49-B Bl & S5224PF0040A [ 5224PF0048A | 5224PF00481A [ 5224PF0056A | 5224PF0064A

_15_
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8. CX2000/CTD9000/CTD9711/CXD2000/CXM2000
JER A B A B &4~ Presser Foot Components

Fr 9%

Ref.No.

* *
O g A R Ao =

10
11
12
13
14
15

15-A
£16
17
18
19
20
21
2
23
24
25
26
27
28
29
30
31
3
33
%34
#35
36
37
%38
39
40
41
)
%43
#44
45
46
47
47-A
48
©49
©49-A
©49-B

Ykt 4w 5%
Parts No.

2220000801
2240000802
2220000803
2200000804
2200000805
2240000806
2200000807
2240000808
2200000809
2200000810
2200000811
2220000812
2220000813
8MHE5240300A
5220PF0356M
4UTB000411
2200000817
2220000818
2240000819
90SP0416
8MB85240607K
2200000822
8MC95301608E
22400008241
8MC95300606F
2240000826
2240000827
8MKO95301407A
8MB05320509G
2310001012
2310001207
2310001013
22400008331
8MP06401011A
2240000835
SMMO06401210A
8MC95300808E
2240000838
2240000839
2310001017
8MB03200405A
222A0000842
2310000343
2310000344
220A0000825
2240000846

CZE

Description

JBE 1 24 Spring Regulator
FHE Lifter Connecting Plate

HEME Nut

B A

JHEE Spring
BRI B 45 Presser Bar Clamp

#h4A Drive Arm

Y& Guide Block

HAE Link
S Spring

JERFATHZE Presser Bar

FH 1A Oil Separator

FR&EHEE Stop Collar
[& 7€ V7] Knife

18%% Screw (CT0813 M3.5-0.6%3)

CTD9000EEHA Presser Foot(See Left Page)

18%% Screw (M3.5-0.6*8)

b A

582 Spring
AR Link

RS Safety Plate Holder

HE Lever

FEFESY Spring Pin

18%% Screw (CT0637 M3.5-0.6%6)

EfrER Collar
222 Screw (C08-08 M4.5-0.75%16)

#ifr Shaft

18%% Screw (CT0823 M4.5-0.75%5.5)

b A

782 Spring
AR Link

18%% Screw (CT0837 M4.5-0.75%14)

124 Stud (CT0802 M5-0.8%5)

E4PE Washer
RS Corrugated Ring

12#5 Stud

BAE Lifter Arm

1222 Screw (MT0234 M6-1%10)
FEALA Stopper

18%% Screw (F1103 M6-1%12)

18%% Screw (CTO806 M4.5-0.75%8)

fifr Shift

b A

782 Spring
#4 Pin

222 Screw (FT0548 M3-0.5%4)
FE&EhEE4H Stop Collar Asm

12# Stud

12# Stud

EfrEE4H Collar Asm.
OJihiEs O Ring

CTD9711EERAl Presser Foot(See Left Page)

124% Screw (CT1002 M3.5-0.6*6)

JBRHAI Presser Foot

124% Screw

JEEFAI S Press Foot Tongue

* R RUE R 4R (UT Z51) B A

* For basic model only. Not applicable to thread trimmer (UT series) series.

© 55 Custom-made Item

-16-

HiUH=E
Amt. Req.
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9. CT9000 / CT9711 / CX2000 / CTD9000 / CTD9711 / CXD2000 / CXM2000
ALafis ERENTRE Spreader Mechanism

_17_



9. CT9000 / CT9711 / CX2000 / CTDO000 / CTD9711 / CXD2000 / CXM2000

HEAMARERENIRS Spreader Mechanism

Fr 5%
Ref.No.

[GSIUSIE NG (ST NS I NS I NS T NS I NS I NS T S I N I e e e e e e
RV S IR e SV NI S et R R e N U U TU ORI T e S B R e e

Ykt 4w 5%
Parts No.

5220SL00560
2200000902
8MNO05320500E
90NB222613
2200000905
90SCR220
8MB04280807K
2200000908
2200000909
2200000910
8MA06400510A
2200000912
8MC95300606F
2200000914
SMMO06401610A
2200000916
2220000917
SMN06400600A
2220000919
2220000920
2200000921
2200000922
8MNB5240300A
22000009241
8MB04281207K
220A0000926
220A0000927
66801
222A0000929
222A0000930
222A0000931

#

Description

T

SEEMAR 4547 E Spreader
R0 Eccentric

18%% Screw (CT0903 M5-0.8*5)

#8tifi7K Needle Bearing

AR Connecting Rod
fifi FHCZ 4082 C Ring

1244 Screw (CT0215 M4-0.7#8)

E4PE Washer

A3 Rod Pin
E4FE Washer

BEWE Nut (CT0533 M6-1*5)

EfrER Collar

18%% Screw (CT0823 M4.5-0.75%5.5)

ZEE A Lever

124% Screw (CT0625 M6-1%16)

#if Shaft
EAE Connecting Rod

1844 Screw (CT0244 M6-1%6)

AR Rod Pin

i Crank Shaft
E4PE Washer

EfrER Collar

18%% Screw (UH0302 M3.5-0.6%3)

HRENEF Spreader Arm
222 Screw (CT0239 M4-0.7%12)

TEArER4H Collar Asm

TEArEE4H Collar Asm

SH4s Oil Wick
ZEEHIA Lever

R Cofm4H Collar Asm

R Cof4H Collar Asm

18-

HirHE
Amt. Req.
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10. CX2000 / CXD2000 / CXM2000 / CXU2000 / CXN2000
sEansmERENIERE  Looper Driving Mechanism
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10. CX2000 / CXD2000 / CXM2000 / CXU2000 / CXN2000
sEAR S ERENTERE Looper Driving Mechanism

FF 5%
Ref.No.

QO LY LI LD LY LY LY LY LD DD DD DD DD DI D DD = = = = = b o

Y1 kL 4w 5%
Parts No.

52201100560
8MB85240605A
2200001003
8MB&5241006K
2200001005
26000010061
SMN06400600A
2100001505
66692
2220001010
2200001011
22200010121
2200001013
2600001014
SMB&5241106A
2200001016
2270001017
SMN04280400A
2200001019
22000002471
2220001021
220A0001022
22200010231
8MB05323009B
2200001025
2200001026
2200001027
8MA05320408A
2200001029
2200001030
8MNO05320500E
90NB263013
2200001033
2200001034
8MB95301407K
2200001036
2200001037
8MC95300807E
22000010391
2100000328
2600001041
SMMO06401610A
2200001043
2200001044
2200001045
SMNO8500800A
2200001047
220A0001048
220A0001049
220A0001050
260A0001051

#

Description

T

T 4E4RE Looper
222 Screw (CT1002 M3.5--0.6%6)

%EAR$ I Looper Holder

222 Screw (CT0621 M3.5-0.6%10)
E4PE Washer

il Bushing

1844 Screw (CT0244 M6-1%6)

JHME Oil Tube Joint (SH1505)
JHAE Oil Tube

YEBRE EE Slider Holder

E4FE Washer

Y& Guide Block
JEBR Slide block

JEBRE E & Slider Holder

#84% Screw (CT1015 M3.5-0.6%11)

E4PE Washer
i ¥E Rubber Washer

1842 Screw (CT0229 M4-0.7#4)

1E#EERH Thrust Plate

FLZE Plug
sEAR S EREhHH Looper Drive Bar

EAR4H Connecting Rod Asm

il Bushing

1244 Screw (CT1024 M5-0.8%30)
E4PE Washer

SRR EARES Adjusting Pin

b A

FHFESY Spring Pin
PENE Nut (CT1028 M5-0.8%4)

FLZE Plug

{0 Eccentric

222 Screw (CT0903 M5-0.8%5)
#e8tili7K Needle Bearing

AR Rod

EAE Connecting Rod

222 Screw (CT0620 M4.5-0.75%14)
#EM A Ol Splasher

E[AZEEH Orient Guide

18%% Screw (CT1038 M4.5-0.75%8)

Ah#A Lever
F.Z€ Plug

HRENEF Rocker Arm

1244 Screw (CT0625 M6-1#16)
1 #EEFE Thrust Washer

1 HEfl& Thrust Bearing

fifr Shaft

1244 Screw (CT10461 M8-1.25%8)
E4PE Washer

Ai4H Lever Asm

EAR4H Connecting Rod Asm

IEAF4H Connecting Rod Asm
#f1#8i4H Bushing Asm.

220-

BiIH=E
Amt. Req.
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11. CX2000 / CXD2000 / CXM2000 / CXU2000 / CXN2000
LGB HARERE Feed Control Driving o




11. CX2000 / CXD2000 / CXM?2000 / CXU2000 / CXN2000
HELS S HAMERE Feed Control Driving

¥ 5% Ykl 4w 9% 4 T HrHE
Ref.No. Parts No. Description Amt. Req.

1 2600001101 BHAR Lever 1
2 8MNO06400600A 1224 Screw (CT0244 M6-1%6) 5
3 90SCRO70 Ciih FH#1E C Ring 1
4 2200001106 CIF#fi F$02 C Ring 1
5 2600001105 A Rod 1
6 90NB252910 et Needle Bearing 3
7 8MNO05320500E 225 Screw (CT0903 M5-0.8%5) 2
8 2600001108 fl/Colif Eccentric 1

2200001111 HFESY Rod Pin 1
10 2600001110 HIFE Rod 1
11 8MN04280600C 2% Screw (CT1104 M4-0.7%6) 4
12 2600001112 AR Link 1
13 2200001113 HE Link 1
14 8MMO06401210A 224 Screw (CT0202 M4-0.7*12) 1
15 2600001115 BHAR Lever 1
16 2600001116 HFRFH Rod Pin 1
17 2600001117 SHESYEE Eccentric Collar 1
18 8MN05320600A 224 Screw (MT0729 M5-0.8%6) 3
19 2120000348 ¥ Connection 1
20 90ST0310 TEArFH Knock Pin 1
21 2274111453 SpE$H Pin 1
22 2600001122 LG R O Eccentric 1
23 2600001123 R Link 1
24 66800 JHER 01l Wick 1
25 2200001241 RS Pin 1
26 2200001122 SEEE N Sh Pin 1
27 2600001127 SR Cofi Eccentric 1
28 8MMO04281207A 1224 Screw (CT0202 M4-0.7*12) 1
29 2600001129 HFREH Rod Pin 1
30 2600001130 7K 4 Bracket 1
31 2600001131 HFREH Rod Pin 1
32 8MN06400800C 1224 Screw (CT0502 M6-1%8) 1
33 8MN04280400A 2% Screw (CT0229 M4-0.7+4) 1
34 900ORPY Oz ¥ O Ring 1
35 26000011352 FH 2% Spring 1
36 2600001136 T EEE$ Pin 1
37 2600001137 B Shaft 1
38 2600001138 FEENEEARE Lever 1
39 260A0001139 AEEAIRELE Lever Set 1
40 8MB04280807K 22% Screw (CT0215 M4-0.7%8) 1
41 2600001141 FEFNZIECMH Regulator Plate 1
4?2 2200001142 1B Stopper 1
43 2600001143 FEEs Spacer 2
44 SME04281408A 225 Screw (C1140 M4-0.7*%14) 2
45 2200001025 A& Washer 1
46 90SW050 S EEENE Spring Washer 1
47 8MMO05320809A 224 Screw (CT1145 M5-0.8%8) 1
48 900R0517 Oz ¥ O Ring 2
49 2600001149 HEME Nut 1
50 2600001150 124% Stud 1
51 2600001151 1FEh$Y Stopper Pin 1
52 26000011521 SPE {7 (86 Eccentric 1
53 90SP0310 FEEESY Pin 2
54 8MB03200605B 224 Screw (FT1218 M3-0.5%3) 1
55 23100008211 FE 2% Spring 1
56 2310000809 BEAE5 R Regulating Plate 1
57 2310000808 B4 i Regulating Gear 1
58 8MNO05321000E 224 Screw (MT0843 M5-0.8*10) 1
59 8MNO03200500A 224 Screw (STBO116 M3-0.5%5) 2
60 260A0001160 SELIZFE4H Adjusting Screw Asm. 1
61 8MNO06400500A 225 Screw (CT0513 M6-1%5) 1
62 2600001213 TENr¥E Collar 1

02



12. CX2000 / CXD2000 / CXM2000 / CXU2000 / CXN2000
gt LA BRSNS Needle Guide And Feed Dog Driving

$tBE  Distance Of Needles

Frak P
Ref No. Description 4,0 4.8 S.6 6.4
34 ; £ 9220FD00563 5220FD00563 5220FD00563 5220FD00643
Main Feed Dog
RIS
35 Diff Feed Dog 5220DF 00560 5220DF00560 5220DF 00560 5220DF 00640
36 Feed Dog Asm. 5220DG0016 5220DG0016 5220DG0016 5220DG0017

_83_




12. CX2000 / CXD2000 / CXM?2000 / CXU2000 / CXN2000
e ELAAMEgEEEIEM  Needle Guide And Feed Dog Driving

Fr 5%
Ref.No.

G AW —

10
11
12
13
14
15
16
17
18
19
20
21
2
23
24
25
26
27
28
29
30
31
3
33
34
35
36
37
38
39
40
41
)
43
44
45
46
47
48
49
50
51

%50
53
54
55

Ykt 4w 5%
Parts No.

2600001201
SMN04280400A
2600001203
8MB03201006A
2600001205
5220NG00563
8MB03200606K
2600001208
2600001209
5220NG00562
2600001211
26000012121
2600001213
26000012141
26000012151
26000012161
2600001217
90PWO050
8MB05322109A
8MB05321609X
2600001221
90SCR110
8MB03200306X
2600001224
SMN06400500A
2600001226
90NB101313
2600001228
2600001229
2600001230
2600001231
2200001232
2200001245

8MB85240806K
2600001238
8MB04280807K
2600001240
2600001241
8MB05322209K
2600001243
2600001244
8MN03200400C
8MB05320907A
66800
2200001243
2600001249
8MB75180605A
2600001251
5220NG00561
260A0001253
260A0001254
2100000223

* g B Custom-Item

%

Description

T

g HEdEh s Eccentric Cam
#1222 Screw (CT0229 M4-0.7%4)

SN Lever

1244 Screw (CT1204 M3-0.5%10)

B4 8 Needle Guide Holder
A4t 25 Needle Guide

1244 Screw (CT1207 M3-0.5%6)

ESHEEB I Lever
1% HE Needle Guide Holder

1% 2$1+25 Needle Guide

£ FHE Felt

i Crank Shaft
TN ER Collar

di#d Crank Shaft

HAFIH Pin

ZHFREH Pin
AR Link

E4PE Washer

184% Screw (CXD1219 M5-0.8%21)

1222 Screw (CXD1220 M5-0.8%15.5)
fifr Shaft

CIZ Bl FHHIER C Ring

18%% Screw (UTB0436 M3-0.5%3)

EFHE Felt
184% Screw (CT0513 M6-1%5)

AT EE |, Guide

#gtif7K Needle Bearing
YR Slide Block

F A EEFEENEE Feed Dog Seat

Bl 255 EEEN B Feed Dog Seat

EFHE Felt
AR EALHE Locator Key

Y3 Slide Block

F3AAAES Main Feed Dog(See Left Page)

Elli5A1 5 Diff.Feed Dog(See Left Page)
PAt%4H Feed Dog Asm. (See Left Page)
222 Screw (CT0635 M3.5-0.6%8 )

AT EE |, Guide

1244 Screw (CT0215 M4-0.7%8)
IEAREH Pin

AR Link

184% Screw (CXD1242 M5-0.8%22)

HH 479 Shaft
AT Pin

1244 Screw (CT1242 M3-0.5%4)

184% Screw (CXD1246 M5-0.8%9)
S Oil Wick

F1.Z€ Plug

$2H Defender

222 Screw (CTS0221 M2.5-0.45%6)
1% HE Needle Guide Holder

1% 2$1+25 Needle Guide

FIAEGERSENEEAH Feed Dog Seat Asm

Bl 255 EEE)FE4H Feed Dog Seat Asm
E4PE Washer

24-

BErHE
Amt. Req.
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13. CX2000 / CXD2000 / CXM2000 B8 %% Lubrication System
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13. CX2000 / CXD2000 / CXM2000 ;B Z%% Lubrication System
%4

Description

Fr 5%
Ref.No.

P00 L0 LY L LY LY LY LY LY WD DD DD DD DD DI DD F = b= b = b b e
S O N AN N RO S S IR R RO RN E S 00 a0 N s OO —o VoI AW =

Ykt 4w 5%
Parts No.
2240001301
2240001302
2240001303
2240001304
22400013051
2210001352
2210001353
2210001311
2210001310
8MMO04284007B
2200001311
8MB04281207K
2200001313
2100001521
2200001315
2200001316
2600001317
2200001318
66692
SMN04280400A
2210001354
66790
2100001536
2220001324
2220001325
66790
2260001327
66790
2100001535
2100001533
2220001331
66790
26000013331
66790
2600001335
26000013361
2100001534
2200001338
2220001339
2220001340

T

FEHEE Oil Receiver
JHE Oil Tube

IE I Nozzle

SHAEHEEE Oil Tube Joint

% H Washer
#ify Shaft

[75:H2 Cover

F.Z Plug

B4 Oil Tube
1222 Screw (CT1310 M4-0.7+40)
£1Z Oil Filter Cover

#24% Screw (CT0239 M4-0.7*12)
O JEHEE O Ring

#E s Oil Filter

PS5 Oil Filter Joint

1% Filter Screen Clamp
491K Filter Screen

£FHE Felt

JHAE Oil Tube

222 Screw(CT0229 M4-0.7%4)
[F5:H2 Cover

JHE Oil Tube

#eE Latch Spring

JBEHHZE Rotor Case
BE [ One Way Valve

JHAE Oil Tube

SHAEHEEE Oil Tube Joint

JHAE Oil Tube
SHAEHEEE Oil Tube Joint

1255 Stud

#4 Pin
JHE Oil Tube

JHAE Oil Tube

JHAE Oil Tube

1255 Stud
1255 Stud

E4PE Washer

1255 Stud

1-[A]PE Bracket
JHIE Oil Tube Joint

26-

HiUH=E
Amt. Req.
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13. CX2000 / CXD2000 / CXM2000 B8 %% Lubrication System
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13. CX2000 / CXD2000 / CXM2000 ;B Z%% Lubrication System
%

Description

¥ 5%
Ref.No.
41
4
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78

Ykt 4w 5%
Parts No.

2200001341
8MA06400510A
SMMO06402010A
2200001344
2600001345
22200013461
26000013471
2220001348
2220001349
8MB03200506K
2270001352
22200013531
2200001354
2200001355
2200001356
22200013571
2200001358
8MC04280807D
2260001380
8MA06400510A
900R030
8MC04280507D
8MARS5240306B
2200001365
2220001366
2220001367
2220001368
2220001369
8MB03201006A
8MA03200306A
2220001372
66792
2220001374
227A0001375
8MB04280608A
2270001377
2270001378

T

2K Worm Gear
H21E Nut (CT0533 M6-1%5)

124% Screw (SH04-44 M6-1%20)

JHAE Oil Tube

JHAE Oil Tube
IEHE Nozzle

FER Separate

JHE S HEF Oil Tube Holder
% Steel ball

18%% Screw (CT0525 M3-0.5%5)

JBREE Pressing Latch
[E]UZZE Pump Body

HMEF- Outside Rotor

A#E- Tnside Rotor

JBEHHZE Rotor Case
#ify Shaft

£ Cover

18%% Screw (CTO130 M4-0.7*8)

S Spring
B2ME Nut (CT0533 M6-1*5)

JHER Oil Rin

1244 Screw (CT0122 M4-0.7%#5)

BEWE Nut (FT020112 M3.5-0.6%2.8)

JHE Oil Tube

AEET- Inside Rotor

SMEF- Outside Rotor
JH4E Oil Mesh

#eE Latch Spring

1244 Screw (CT1204 M3-0.5%10)

HEME Nut( FTBO111 M3-0.5%3)
EREE Felt

JHAE Oil Tube

JHIE Nozzle

Z54H Pump Asm
1222 Screw (UTB0130 M4-0.7*6)
J#HE Spring

S Spring

8-

HiUH=E
Amt. Req.
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14. 66707 4328 Thread Stand 66707
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14. 66707 4#2E Thread Stand 66707

FF 5%
Ref.No.

S0 00N AW —

[USIULI NI NS NS T NS I NS I NS T N I N T N T N T e e e e e e e S =
— OO0 WA WND— OOV JON WA WD —

Y1kl 4R 5%
Parts No.

667051
667052
667053
667054
667055
667056
667057
667058
667059
6670510
6670511
6670512
6670513
6670514
6670515
6670516
6670517
667061
6670519
6670520
6670521
6670522
6670523
6670524
6670525
6670526
6670527
6670528
6670529
6670530
6670531

o TH

Description
18 Rod Cup

4 Upper Thread Stand Rod
$£0E Joint

HE Lower Thread Stand Rod

#MEE Washer

H20E Nut

$#E Bracket
124% Screw

H20E Nut

124% Screw

JEE Arm

$#E Bracket
248t Thread Guide

4898 Spool Set for SH6005

48 dh Spool Pin

0 Spool Retaining Fig
e fE® Seat

4RH%EE Spool Set Bracket

THEEEE Spring Washer

B20E Nut

2L Thread Guide
4% BE Spool Set Bracket

FeA Clamp

124% Screw

THEEEE Spring Washer

HEME Nut
FE12 Support Rod

124% Screw

H20E Nut

KiEs% Wood Screw

248 Thread Guide
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15. CTD9000 / CTU9011 / CXD2000 / CXM2000 / CXU2000

HE#ETA4 Supporting Board
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15. CTD9000 / CTU9011 / CXD2000 / CXM2000 / CXN2000 / CXU2000
HEELI 4 Supporting Board

Fr 5%
Ref.No.

O - S 000 10U~ W —

13

14

15
16

Ykt 4w 5%
Parts No.
8SAT9180613A
2200001512
66943
2200001504
90SW070
8MA06400612A
8MB06406507B
8MB06401607M
8SC79187827B
2200001510
2200001511
66811-9

66811-10

66811-13

66811-15
66811-20

<R

Description

B2 Nut (CT1514 5/16"-18%6)
HHEAM Supporting Board
SR Rubber Cushion
SAPE Washer
R Spring Wahsher
B2 Nut (SHO242 M6-1%6)
2% Bolt (CT1507 M6-1%65)
2% Stud (CT1503 M6-1#16)
MR Bolt
SAPE Washer
128 Rubber Washer
CTD9000/CTDO085/CTDO311/CTD9711/CTD9811/CXD2000/CXD2311/CXM2000
CXM2311/CXN2000/CXU2311/CXN2311
#R=CFA AU EEHT Open-cut Table Top Type
CTD9000/CXD2000/CXD2311/CXM2000/CXM?2311/CXN2000/CXU2311/CXN2311
I FEA Semi-submerged Type
CTD9000/CTD9711/CXD2000/CXM2000 / CXN2000
_F# = EH Standard Table Top Type
CTD9042 sk I HiAk Open-cut Table Top Type
CXD2311/CXM2311/CXN2311/CXU2311 &= Eifk Standard Table Top Type ----
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15-1. CX2000 ZE#L[$4- Supporting Board For CX2000
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15-1. CX2000 ZE#ELFF4 Supporting Board For CX2000

Fr 5%
Ref.No.

RN R O E N D S S0 00 AW —

Ykt 4w 5%
Parts No.
2610001501
8MB06404609S
66943
2200001504
90SW070
8MA06400612A
8MB06406507B
8MB06401607M
8SC79187827B
2200001510
2200001511
2200001512
2220001513
8SAT9180613A
2220001515
8WF03131706A
66811-5
66811-6

66811-8
66811-11

66811-19

CZ

Description

772 Belt Cover
1244 Screw (C15-02 M6-1*#46)

SRR Rubber Cushion

E4PE Washer

THEEEE Spring Wahsher
B2NE Nut (SH0242 M6-1%6)

1245 Bolt (CT1507 M6-1%65)

1245 Stud (CT1503 M6-1*16)

R IERE (CT1509 5/16"-18*78))Bolt
E4PE Washer

28 Rubber Washer

HEFEAMN Supporting Board

HeEEAH Rubber Washer
B2NE Nut (CT1514 5/16"-18*6)

772 Belt Cover

RIZ£ET Wood Screw (SH1707)

CX200 =B OAIEH Open-cut Table Top Type

CX2000 = CEEAR Semi-submerged Type

CX2042 _F#=C5H O AYEEK Open-cut Table Top Type

CX2000 _F#k=CEEAY Standard Table Top Type
CX2311 F#k=0E Standard Table Top Type

-34-

HiUH=E
Amt. Req.

L e O L S e e R A e e S i NS )



16. CTD9000 / CXD2000 / CXM2000 T.E KZFfff4 Accesseries




16. CTD9000 / CXD2000 / CXM2000 T H K4 Accesseries

Fr 9%

Ref.No.

*1

16

Ykt 4w 5%
Parts No.

2240001602
2240001603
2240001604
224A0001605
2240001606
4UTD000254
/TLOO1
66715

66636

66637

66612

66613

66690
66725-11-5

66667
2200001620
2200001621
2200001622
8MC06401008E
8SB36400810E
8SA36400306A
8MB03200405A
2200000228
/EGO05
4EG0050101
4EG0050102
4EG00501031
4EG0050104
8MB04280608A
220A0001632
66451

66831

66840
2100001521
66720

66848

66721

66722
4UTB020306
8TE03440800A
8MB04281007K
90DW040

e T

Description
CTD9000 / CXD2000 #Ze#54H Control Box Asm.

FEE Light holder bracket

F& LED light

EE 45 Power connector
F&4H Light Asm.

728 Holder Bracket
435 Cord Clamp

J4H LED Light Asm.

JHI#E Oil Container
ANEHTF Spanner 3MM

ANEHTF Spanner 4AMM

Mg/t F Wrench 10MM

B 133 Wrench 7/8MM
$E T Tweezer

# FH%T Retainer Needle

CXM2000 #2EFg4H 160X-4-K1-220 Control Box Asm.
A —FAETF Wooden Handle Flat Screw Driver

AN Spanner 1.5MM

/INEETF- Screw Driver (Small)
# F $5)8 Safety Plate Support

% & H $522 Safety Plate Holder

# H $% Safety Plate

1245 Screw (CT0832 M6-1*9.5)
1245 Screw (CT1624 9/64"-40*8)

BEME Nut (K09-09 9/64"-40%3)

2% Screw (FT0548 M3-0.5%4)
P& Washer

2EEZH Fabric Guide Asm.

FE IR Plate
i Fabric Guide

i Fabric Guide

12#% Stud

122 Screw (UTB0130 M4-0.7%6)
# F $54H Safety Plate Asm.

ESZEE Paster

T H%E Bag
Z{4Af Parts List

{8 FEREHEE Instruction Manual

ZELR %% Threading Bar
HE2E Ol Filter

Y=} Oil Funnel

[5EE 2 Mechine Cover
JHFE Oiler

7931 Silicon Oil

H 4% Plastic Binding Wire
H24% Screw

B2%% Screw (CT1237 M4-0.7%10)

HETFF 24P Disk Washer

* CTD9000 / CXD2000 FZEmIFEfEEM B K E ~ RUSRSEERE
ok ZEELZH I E Must be sold in complete set
A\ CXM2000 S F (#EfiFE s 2 R E

RUGRECERE )

1 7

37 38

Lx ZHET ERATE

CTD9000

6CT6300-1M-06-01 6CT62M0-4-07-10

CX2000 / CXD2000 / CXM?2000 6CXD630A-1-12-06

6CXD62MA-01-12-06

A CXM2000 CTD9000 / CXD2000

FERC B
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16-1. CT9000 / CX2000 L H K i Accesseries For CT9000 / CX2000
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16-1. CT9000 / CX2000 T.H K4 Accesseries For CT9000 / CX2000

Fr 5%
Ref.No.

I USRI UC I UC I U U I UC I UL IR OO RN UL TN MO NG T NS T N T NG T NG T NG T NG S NG T N S Sy Gy Sy g Sy S S U Sy
S O N AN N RO S S IR R RO RN E S 00 a0 N s OO —o VoI AW =

Ykl 4w 5% % it
Parts No. Description
66700 AR 4H Pedel Complete
66695 #{54H Chain Set
66340 ZELR 45 Threading Bar
2100001521 e ES Oil Filter
66720 J=} Oil Funnel
66846 [5EE= Mechine Cover
66721 JHEE Oiler
66722 134 Silicon Oil
66715 JHIEE Oil Container
66636 75NAHRTF Spanner 3MM
66637 7SNFRTF Spanner 4MM
66612 MEAEHRF- Wrench 10MM
66613 Bl 13K F Wrench 7/8MM
66690 $ T Tweezer
66725-11-5 i F%T Retainer Needle
66671 RIH—FA#EF Wooden Handle Flat Screw Driver
66639 75FARTF Spanner 1.5MM
66667 JINEEF Screw Driver (Small)
2200001620 2 H 58 Safety Plate Support
2200001621 = H $828 Safety Plate Holder
2200001622 2 H $% Safety Plate
8MC06401008E 222 Screw (CT0832 M6-1%9.5)
8SB36400810E 222 Screw (CT1624 9/64"-40%8)
8SA36400306A B2 Nut (K09-09 9/64"-40%3)
8MB03200405A 222 Screw (FT0548 M3-0.5%4)
2200000228 F4FE Washer
/EG005 ZfE2H Fabric Guide Asm.
4EG0050101 +E PR Plate
4EG0050102 5 Fabric Guide
4EG00501031 5 Fabric Guide
4EG0050104 12#E Stud
8MB04280608 A 222 Screw (UTB0130 M4-0.7%6)
8MB03200405A 222 Screw (FT0548 M3-0.5%4)
66451 A4 Paster
66831 T.B%E Bag
--------------------- E A Parts List
--------------------- {FFEREEE Instruction Manual
66200 i/ PREgE Guarautee
220A0001632 2 H $54H Safety Plate Asm.
~ - 37 38
ke EX Z RS
CT9000 6CT6300-11-05-12 6CT62MO-1-05-12

CX2000 / CXD2000 6CXD630A-1-12-06 6CXD62MA-01-12-06
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